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Ll Tubos de Acero de México, S.A.
Ten a rl s Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Nurmber / Nimero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12044567 1116
Date / Dia: July 06, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V. Customer’s Order item / Orden Cliente - item: [Customer’s Reference / Ref. def Cliente: Manufacturer:s Works Order N° / Confirmacion de Venta:
N/A N/A 178741102 ‘
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED JLINE PIPE SEANILESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: {Steel Grade / Grado de acero: Ends / Extremos:
API] SPEC 5L ,OCTOBER 1, 2007 » B/X42-1245/1. 290 PSL1 NORMAL BEVEL
- B BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 2 Pcs/Pz Nominal Weight / Peso Nominal:
4.000 X 0.226 INCH : _ loao0 19.68 /2133 FT ) ‘42.’_42.1 FT 390.219LB 9.12 LB/IFT
101.6 X 5.7 MM o 6.00/6.50 MTS S ‘12:936 mMTS 177.000 KG 13.57 KG/M

Specimen condition © Specimen dimensions Test Y.S. ] UTS. |YS/M.TS| Elongation/ Alargamlento |
Heat N° | Sample N° ' Condicion de la probeta Dimensiones de la probeta temp ] Eul 0.50 %. Req. .} -
Colada N° | Muestra N°{ - -8t | Type| Ori ~ Size Area Temp. |Min: 290 Min: 415 Req. 8 Lo Min. | J
. | Tipo Tamario Seccion | ensayo|Max: ~ ) - ]
© mm mm2 °C mpa mpa in % i
03413 00418 Ss L ] 2591X0598 15-7,17 RT 367 ~812:: ) . 0,72 2 23.5 35 0. ]

AM: As manufactured / Segan S de fabricacion Ls: Location of sample / Ubicacién de ia muestra Ori: Orientation /-Orientacion Sc: Specimen condi:ﬁdn__,/-Condicién de la probeta
B: Body / Cuerpo L Max: Maximum / Maximo ; ;- Req. Max: Required maximum / Maximo requerido Ss: Strip specimen / Muestra rectangular
L: Longitudinal / Longitudinél_ s Mm Minimum / M|n|mo ) o Req Required / Requendo . o U.T.S: Ultimate tensile strength / Resstencxa

4Lio: Initiat:length / Longitud inicial. : SRR ‘Obt Obtamelebtemdo i - RT: Room temperaturel Terhperatura ambuente : Y.S: Yield strength/Fluencxa

Composition % /Composncmn i

’ l T —'————— X 1000
T BV T Mo | el vlEc] A
H Max | 28 { 120 = 30 J.80° 1400 -
Min - 29 }..1 e S -
T HeatN® p'SampleN°{P  Max | 28 {120 400 | -
1:Colada N {Muestra N° Min damiife 290 - -
-03413: 00001 H .+ 18:1.76 258 22
03413 00418 pofas | 64 | 23
This certficate is issued by a computenzed system and xt is valid with electronic signature. On the: ongmal cemﬁwﬁe the trade-mark green colored — . Este certificado se emite mediante sistema computanzado yes vahdado 'con firma electronica, .. El certificado onginal posee impreso eI Iogo
A4 Tenaris':is stamped. In case the.owner:of the original certificate would release a copy of it he mustattest its: oonformny to the original one. taklng Tenans color verde. En caso de que el poseedcr del certificado entregue una copia, deber, garantxzar ia conformidad con el originat hacléndose
fupon himself the responsibility for any unl awful or.not allowed use. Any alteration and/or. fals:ﬁwhon wm be ‘subjected to the law. ; responsable por cualqmer uso ilegal o indebido: Cuaiquie —-aén ylo falsificacion estaré su;eta aia ley

FOROB171
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= Tubos de Acero de México, S.A.

Ten a rl s Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

. (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA 1 Number / Namero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS £EN FABRICA 12044567 2/6
Date / Dia: July 06, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 178741/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: JSurface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA ‘CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: . 1Steel Grade / Grado de acero: |Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 BIX42-1.245/L290 PSL1 NORMAL BEVEL
s BISELADO NORMAL
JDimensions / Dimensiones: Schedule / Céduia: Length / Longitud: Quantity / Cantidad: 2 Pcs/Pz Nominal Weight /-Peso Nominal:
4.000 X 0.226 INCH 040 119.697/2133 FT 390.2191LB S.12LBIFT
101.6 X 5.7 MM. ’ 6.00/6.50 MTS 177.000 KG 13.57 KG/M _

-Composition % /< Composicion % -

. X100 . X 1000 X10000 X 100:rw
“Mn} S ] CrqMo] S P N | V]Cuf A Ca| B N Col..1|Col. Col 3
120f - | 40} 15| 30 | 30 | 400} 80 | 400 ] -- - -] -16 100_,‘|» 15
1 23 | 10 | -- . - - - - - - — —~ = - o=
HeatN° | Sample N°.}p-: 120§ - | 40.] 15 { 30 | 30 | 400} 80 | 400 ] - | - e 6 | 100} 15
| Colada N° | Muestra N° 29 | 10 - - - - - - -4 - - - - - - -
03413 00418 ) 76 | 30 8 06 ] 2.1 7 30 0 84 | 22 191 ¢ 55 0 18 0
Col:4: SUMANb+V . - T o Col 3 SUMA Nb+V+T| Max:: Maxxmum/Maxxmo e srmemenenseemenrs P Product / Producto -
1Col: 2: SUMA Mo+Cr+Ni+Cu+V 5 Hea'tIColada ' Min Mlnlmum/Mlnlmo S ' F .

Required values ] g Individuals/ Individuales ‘Average /:Promedio . Hardnesstype HRc Com l
Valores requeridos [ "Min: = T "Max 220 | Var - M | Max= | Var—i} - Tpodedureza S
~Heat N° | "Sample N° Specimen condition {0 Quade oo Scale =
Colada N°® § Muestra N° Ls Sc e Escala Avg.
03413 00418 B AN T e HRBW i 4 86.9
03413 .00419 B . l ; AM a0 ‘1,\ HRBW & 87.7
AM: As‘manufactured / Segn proceso defébricacién oy Us: Locabon of samplel Ublcacuon delamuestra - MW Middle wall / Centro nn - Var: Van'ation/Variacicj”
{Avg: Average / Promedio : e L e MaxnmumlMaxrmo L . " “Quad: Quadrant / Cuadrante :
‘This:certificate isiissued by a computerized: system and 1t ss valid with electronic signature.-On lhe onglnal cemf icate the trade-mark green cclored i JEste ioemﬁcado se emite mediante sistema computanzado y ) \mlldado con firma electrénica. .. El certificado original posee impreso el logo

“Tenans' is'stamped:- In case the owner of the original certificate would release a copy of it;.he must: attestits conforrmty to the original one takmg

Tenans color verde. En caso de que el poseedor del certificado emregue una copia, debera: garanuzar la conformidad con el originat haciéndose
upon himself the responsibility for any unlawful-or: not allowed use. Any alteration and/or falsification will be subjeczed to the law.

responsable por cualquxer uso ilegal o indebido; Cualquser alteraclon ylo falsificacion estara sujeta a Ia ley

FORO3T71 =




Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

12044567

Page / Pagina:

3/6

Date / Dia: July 06, 2012

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS, SAA.DEC.V,

Customer’s Order item / Orden Cliente - ltem:

Customer’s Reference / Ref. de! Cliente:

Manufacturer’s Works Order N° / Confirmacién de Venta:

APl SPEC 5L,0CTOBER 1, 2007

B/X42-L.245/L.290 PSL1

N/A N/A 178741102
§Manufacturing Process / Proceso de Manufactura: {Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: 1Ends / Extremos:

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones:

{Schedule / Cédula: Length / Longitud: . Quantity / Cantidad: 2 Pcs/Pz Nominal Weight / Peso Nominal:
4.000 X 0.226.INCH . 040 19.69/7/21.33FT e 42421 FT 390.219LB 9.1_2 yBlFT
101.6 X 57 M 6.00 / 6.50 MTS 12.930 MTS 177.000 KG s

IB: Body / Cuerpo.

Sc: Specimen condition / Condicion de la probeta

{Standard /- Norm

HeatN° |- Sam Result
Colada N>*|'M 7" Resultado
03413 Good / Bueno

i ‘Pressure / Presion i Time/Tiempo. .l “i ! Results / Resultado 7
Unit I"Unidad. ' VaIugy/Val‘or:‘ © Seconds/ Segundos l
psic 2,850 5 “i e Safisfactory / Satisfactoro: 7

‘ This cerfificate is |ssued bya computenzed system:and Ttis vaiid with electronic signature,’ On ithe ongmal cemﬁwte the trade-mark green s eolored
"Tenaris’ is. stamped In case the owner: of the ongmaﬂ certificate would release a copy of. 1! he must attestits confonmty to the original one 1ak|ng

Tenans color verde. En caso de que el pose:

Este cemﬁcado se emite mediante sistema computanzado yes valxdado con ﬁrma electronica. .. Ef certificado original posee impreso el Iogo
edordel cerfificado’: entnegue una copia, deberé garannzar la conformidad con el original haciéndose:

upon himself the responsibility forany: unlawful ornot allowed use. Any alteration andlor falsrﬁcanon will be subjec(ed 10 the law.

~ Jresponsable por cualquier use ilegal o indebi

do Cualquler alteramén y/o falsificacion estard suje\a ala ley

“FORO317T.




Heaﬂ?eatment  Tratamiento térmico: Pipe / Tubo -
E Quem;h media of heat treatment process / Medio de enfriamento de! tratamiento térmico: Waterl

Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Number / NGmero: (52) 229 989 1600 fax

12044567

Date / Dia: July 06, 2012

Page / Pagina:

4/6

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

|Customer’s Order item / Orden Cliente - item:

Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:

N/A {N/A 178741/02
JManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: ) Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN-COSTURA {BARNIZADO

_[Standard or Specification / Normas o Especificaciones:
APl SPEC 5L,0CTOBER 1, 2007

Steel Grade / Grado de acero:
B/X42-1245/1.290 PSL1

Ends / Extremos:
NORMAL BEVEL
|BISELADO NORMAL

Dimensioné / Dimensiones: Schedule / Céduia:

.]4.000.X 0 226 INCH 040

JLength / Longitud:
19.69/21.33 ET
16.00 / 6.50 MT§

Quantity / Cantidad: 2 Pcs/Pz
42421 FT
12.930 MTS

Nominal Weight / Peso Nominal:
-19.12 LBIFT
13.57 KG/IM

390.219 LB
177.000 KG

Manufactured by TenarisTamsa
|steel ‘miaking process: :
Electric Arc Furnace-Ladle Furnace-Contmuous Castmg Machme
Fully Killed Steel :
Matenal free from Mercury contammatlon
Not repalred by welding

~|Non destructive test. Satisfactory

lnspec!ion method

S EMI=FLVE=MPI -

APLSPEC 51,0CTOBER 1, 2007 FE: 20090101IASTM A106 110
ASTM A53,10/ASME SA106, 2010, -
MATERIAL ACCORDING TO NACE MR0175-2003 i

Supplementary Information

informacion Suplementana -

Arab mdo por TenansTamsa )
‘ Fabncacxon del acero: .
: Homo de Arco Eleclnoo-riomo de Afi na<:|on-M quma de Cclada Contmua
. Acero calmado con aluminio” e .
- Matenal Jibre de contaminacion de Mercuno :
INo reparado por soldadura
: Control no destructivo. Satisfactorio
. Metodo de inspeccion
s EMI FLVI - MPI - :
- APi SPEC 5L,0CTOBER 1, 2007 ,FE. 20090101IASTM A106 11/
e ASTM “A53,10/ASME SA106,2010 :

o MATER!AL DE ACUERDO A NACE MR0175-2003

[Thiscertificate-is 1

1ed bya CcC

ized system and xt is vahd with electronic signature.: On the ongmal certlﬁcate the frade-mark green colored e
A Tenans" is stamped.: In case the! owner of the ongmal oemﬁwte would release a copy ofit.he must attestits oonfon'mty to the original one 1zk|ng

Este certificado se emite mediante sistema computanzado yes vaildado con firma electrénica, . El certificado original posee impreso el Iogo
Tenans color verde. En caso de que el poseedordel ceruﬁcado entregue una copia, debera garannzar la conformidad con el original haqendo

[upon himself the responsibility for: any unlawful ornot allowed use. Any alteration andlor falsification wnll be subjected to the law.

responsable por cualquier uso ilegal o indebido’ Cualqwer alteracion ylo falisificacion estara sujeta ala Iey

FOR03171 -




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12044567 | 516
Date / Dia: July 06, 2012
Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order item / Orden Cliente - item: Customer’s Reference / Ref..del Cliente:  |Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A N/A 178741/02

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: ' Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification’/ Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP!| SPEC 5L,0CTOBER 1, 2007 B[X42-L245/L290 PSL1 NORMAL BEVEL

|BISELADO NORMAL. -

{Dimensions / Dimensfones: ‘ ‘Schedule / Cédula:
4.000 X 0.226 INCH... 040
101.6 X57 MM -

Length / Longitud: K Qua;ﬂity [ Cantidad: 2 Pcs/Pz
19.69/21.33 FT : -|42.421 FT
6.00 / 6.50 MTS 2,97

390.219LB
177.000 KG

Nominal Weight / Pesc Nominal:
19.12 LBIFT~

————
Tamsa Ref: 261757 .

Heat N° Length
Colada N° ‘Longitud
03413

i1 “Average length per pipe
Ir Lo@u?promedio por tubo
() _l (m)
242t 6.465

This certificate is lssued bya computenzed system ndn is"
“Tenans'is stamped ‘in case the, cwner ofthe ongma

o -Jupon himself the responsibility for: any unlawful of not aﬂowed use. Any alteration andldrfalsaﬁdmon

ALb subjécted to the law.

cemﬁwdo se emite mediante sxstema‘

o con firma electronica,,, El certificado original posee impreso el logo’
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upon himself the responsibility for. an_y‘dnlamﬁlcorhot”a‘ﬂdvv'éd use. Any alteration and/ol

Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

12044567

Page / Pagina:

6/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: July 06, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. de! Cliente:

Manufacturer’s Works Order N° / Confirmacién de Venta:

N/A N/A 178741102

Manufacturing Process / Procese de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-L.245/1.290 PSL1 NORMAL BEVEL

S 1 BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: ‘Quantity / Cantidad: 2 Pcs/Pz Nominal Weight / Peso Nominal:
4.000 X 0.226 INCH- | 040 19.68721.33 FT 390.219LB 9.12 LB/FT- .
101.6 X 5.7 MM 6.00/6.50 MTS 177.000 KG 13.57 KG/IM

This is to certify that thépréduct-described here has been manufactured, sampled, tested, and inspected in accordaripe*with* B
purchaser order requirements:This certificate is.not a declaration of origin nor may it be used as a declaration of origin.

INSPECTION COMPANY =~
COMPARIA DE INSPECCION

NO APLICA
Employee Name: N/A

DEPTO. DE CERTIFICACION DE CALIDAD
Teresa M. Castella Abraham

QUALITY CERTIFICATION DEPT.

- [This certificate is issued by a computerized system and itis valid with electronic signature
| Tenarisis stamped. In case the owner of the onginal certificate would release a copy

certificado se emite mediante sistema co
aris color verde. En caso de que el posee!

spdnsable por cualquier uso ilegal o indebido: Cuall

El certificado original posee impreso el logi
izar la conformidad con el original haci




